SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 47.17 -26.83 74 35.04 32.55 13.07 33.49 - - P H
7311 61.09 -12.91 74 43.43 37.5 16 35.84 140 360 P H
7311 50.75 -3.25 54 33.09 375 16 35.84 140 360 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 46.62 -27.38 74 34.49 32.55 13.07 33.49 - - P \%
2437MHz 7311 60.25 | -13.75 74 42.59 375 16 35.84 | 386 | 31 v
7311 49.82 -4.18 54 32.16 37.5 16 35.84 386 31 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450112C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 45.04 -28.96 74 32.77 32.65 13.1 33.48 - - P H
7386 57.29 -16.71 74 39.66 37.43 16.09 | 35.89 159 1 P
7386 45.66 -8.34 54 28.03 37.43 16.09 35.89 159 1 A
802.11ax
HE20 Full
CH11 4924 45.27 -28.73 74 33 32.65 13.1 33.48 - - P
2462MHz 7386 55.55 | -18.45 74 37.92 | 37.43 | 16.09 | 3589 | 392 | 31
7386 44.87 -9.13 54 27.24 37.43 16.09 | 35.89 392 31 A

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.04 70.19 -3.81 74 57.27 26.91 8.52 32.35 339 45 P H
2390 50.85 -3.15 54 37.94 26.9 8.52 32.35 339 45 A H
* 2412 126.94 52.94 74 113.93 26.98 8.56 32.37 339 45 P H
802.11ax | * 2412 118.77 | 64.77 54 105.76 | 2698 | 856 | 3237 | 339 | 45 | A | H
HE20 2483.76 61.27 -12.73 74 48.25 26.9 8.69 3241 339 45 P H
Partial 2483.52 51.37 -2.63 54 38.35 26.9 8.69 3241 339 45 A H
106/53 2389.04 61.04 -12.96 74 48.12 26.91 8.52 32.35 263 8 P \%
CHO1 2390 49.69 | -4.31 54 36.78 26.9 8.52 | 3235 | 263 8 AV
2412MHz | « 2412 125.33 | 51.33 74 112.32 | 26.98 | 856 | 32.37 | 263 8 PV
* 2412 117.41 63.41 54 104.4 26.98 8.56 32.37 263 8 A \%
2483.6 56.22 -17.78 74 43.2 26.9 8.69 3241 263 8 P \%
2483.52 45.28 -8.72 54 32.26 26.9 8.69 3241 263 8 A \%
2386.48 64.07 -9.93 74 51.13 26.94 18.35 32.35 251 37 P H
2388.08 52.9 -1.1 54 39.97 26.92 18.36 32.35 251 37 A H
* 2462 126.97 - - 114.08 26.8 18.49 324 251 37 P H
802.11ax * 2462 118.86 - - 105.97 26.8 18.49 324 251 37 A H
HE20 2483.68 68.84 -5.16 74 55.82 26.9 18.53 3241 251 37 P H
Partial 2483.52 52.92 -1.08 54 39.9 26.9 18.53 3241 251 37 A H
106/54 2389.2 60.07 -13.93 74 47.15 26.91 18.36 32.35 266 0 P \%
CHI11 2389.36 49.63 | -4.37 54 36.71 | 2691 | 18.36 | 32.35 | 266 0 AV
2462MHz | « 2462 125.82 - - 11293 | 268 | 1849 | 324 | 266 | O PV
* 2462 116.91 - - 104.02 26.8 18.49 324 266 0 A \%
2483.52 67.33 -6.67 74 54.31 26.9 18.53 3241 266 0 P \%
2483.52 49.71 -4.29 54 36.69 26.9 18.53 3241 266 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24181 38.49 -35.51 74 40.62 38.58 19.41 60.12 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 24797 38.64 -35.36 74 39.56 39.31 19.68 59.91 - - P \%
SHF \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
45.39 27.74 -12.26 40 42.18 17.12 1.16 32.72 - - P H
94.8 29.8 -13.7 43.5 45.41 15.39 1.73 32.73 - - P H
225.21 37.6 -8.4 46 52 15.61 2.66 32.67 - - P H
449.8 37.44 -8.56 46 43.45 22.95 3.79 32.75 - - P H
675.2 40.39 -5.61 46 42.19 26.39 4.61 32.8 - - P H
809.6 37.34 -8.66 46 36.87 27.83 5.07 32.43 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 45.39 33.12 -6.88 40 47.56 17.12 1.16 32.72 - - P \%
LF 149.88 3356 | -9.94 435 47.06 | 17.03 218 | 32.71 - - P |V
224.94 37.96 -8.04 46 52.41 15.58 2.64 32.67 - - P \%
450.5 42.24 -3.76 46 48.24 22.96 3.79 32.75 100 172 Q \%
675.2 38.45 -7.55 46 40.25 26.39 461 32.8 - - P \%
881.7 36.89 -9.11 46 34.52 29.1 5.25 31.98 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450112C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted
emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C19 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C20 of C20




swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.8~24.8°C

Test Engineer : Ken Kuo, Bank Lin, Fred Tseng, and Karl Hou
Relative Humidity : 52.4~63.8%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450112C

MIMO<AnRt. 1+2>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz
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site :03CH22-HY Site :03CH22-HY
Condition  :PEAK_BE_74 3m LE2CO4AIBEN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4AIBEN_230712 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 2024.06.21 e @BV Dates 2024.06.21
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"
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— T A I W
29 29
570 R R T T R T ST T R S [ DS T E
Fredquency (WHn) Freauency (WHz)
site :03CH22-HY site 03cHz2HY
Condition + AV6_BE_54 3m LE2CO4AI8EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4AIBEN_230712 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SWT:Auto RBW:1000000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Vertical

Fundamental

1 @BV

Date: 20240621

67|

1

*\

evel @Buvim)

Date: 2024.06.21

167
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PEAK 74|

" ,AJ oot
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Froquency (Hz) Froquency (i)
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Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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b
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Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
1+2 Horizontal Fundamental
oo I s i T
e W Lersiss? | Memddtssrin o
| U PO NI ORI v bl oo
471 S SN R SVRNS
:03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
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P aau il L U S T B e
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
ROWELO0D 000Kz VoW 0010 s SWrAY ROWELOOD 000Kz VoW 0GHOK: SW T
Avg.
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swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Horizontal Fundamental

A @BuVim) Date: 2024.06.21

IaN
:
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R PSP N WS

L
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Peak Left blank
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/ \
m/ |
i ave g 54

467] e 1
23
420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
1+2 Vertical Fundamental
oo I s i T
/ ek
70.0) \M‘l 700|
1 il it b oved
PO SO R S PP I N
:03CH22-HY Site 03CH22-HY
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Avg.
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swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Vertical Fundamental

A @BuVim) Date: 2024.06.22
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'
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ite +03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental

) (@BuVim)

Date: 20240622

Avg.
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Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
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- oate: 20249622 i ot 2024822
el o]
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B e 1 467) ]
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Freauency i) Feaency (i)
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

iy —— et tasavm J—
o .
o o
—— e
nd nd
o Tl ]
s ] 67 i i
9 -
I . T ST S A I
ooy ) [
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RBWH000 000K3 2 VBW: 3000000k 2 SWT-Auto RBW000000Kt 2 VOW3000.000K1 2 SWT-Auto
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nd / o
//N/ e 21 s
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2 2
I T I
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450112C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

) (@Buvimy Date: 20240620 e @Bovim) Dates 2024.06.20
1167 11671
I
023 033
peAk 74
700 704
i \
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 RBWF1000.000KHz VBW-0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

) (@BuVim)

Date: 20240621
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033 023
700 700
A 54
151 — 151 S —
—r TS S N
23 29
PRy =D 7350 7300 7015 o oot oo foo. 210 B0 2w 270, 3000
roquency (M) Frequency (it
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D11 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2024.06.22 ovel (dBuVim) Date: 2024.06.22

167, 167)

A
X \

700| )J

709 "\/m/
1

L
P e S S S PN YR Sy eSS e
E— i
:03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
o ioganbom s sowsseasaotsn s o0 B00k Vet SO Ut
R aciourm I
r "W, il
o A A ——
i ——— T ——
E— s
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
R R S bvronmabom vow Sonen Sart

Avg.

TEL : 886-3-327-0868 Page Number : D12 of D49
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Horizontal Fundamental

A @BuVim) Date: 2024.06.22

167, /\/\\/-\
3\

3] AP
i~ LAV
LAV -

PEAK_BE 74

4
Meopoegasn

420 2430, 2440, 250, 2460, 2. 2480, 2450, 2500
Frequency (Miz)
ite +03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 @BuVim) Date: 20240622

LN
SN

1

Y
\/\/\P
avG_eE 54|
AN

467]
23
420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500
Froquency (MHz)
Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D13 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2

Vertical

Fundamental

A (@BuVim) Date: 2024.06.22

167,

A\

"y

o4 /
.
T U RSNV WAL S SRS VO 1

ovel (dBuVim)

Date: 2024.06.22

167)

PEAK 74

LMWWW

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

)
167 467 b e b A
23 53
570 SN R T T oo a0 T oo Taoozio0 o Zeoo  Zio 30
reauency (e Freauency (e}
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
 RBWXI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBuvim) oate:2024.08.22 p—— bat: 20240622
6] 161
033 03
70.0] YA \/\ 70.0|
y il
e , e M’_V?J
IR (PO AT S Wi
23 23
i N S ST T oo a0 T oo Tam o0 Bwo oo To 30
reauoncy (Wie Freauoncy (e
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A @BuVim)

Date: 2024.06.22

,’\\/\/“\

\\1
\/"‘\\j\

Vl\ﬂ\m

PEAK_BE 74

ite
Conditior

420 2430, 2440, 250,

2460, 2.

Frequency (Miz)
+03CH22-HY

n
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL

2480,

2450, 2500

Left Blank

Avg.

1 @BuVim)

Date: 20240622

167,

933

700

467]

~/

/\/\/ VN

\f\f\/ﬁ\v ,\F

avG_eE 54|

420

Site

2430, 2440, 2450, 2460, 270,
Froquency (MHz)

:03CH22-HY

Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2480,

2450, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Fundamental

) (@BuVim)

Date: 20240622

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

. e 2024022
el et 6]
09 ~ 09
vy !
I PEAK_BE 74 pEAlk 74|
70| \/\4\ - 70.0| '
\\J'“w Yt st st | Lot
46.7| e AE.7J~WWMWMWMWV
59 29
T . NI SN T =8 oo e e oo e 7o ez 7w
Treasoney ) Heasency )
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000 000KH? VBW:3000000KHz SWT:Auto
- oate: 20249622 i ot 2024822
el o]
~
SV
93| j 933
oy v AVa \/\/\ 704
AN o s
—
A AT I
29 o
G N R T 8 oo e T oo e 7o T w7
Treasaney i) Feaency (i)
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
1+2 Vertical Fundamental
. U oo, R
-
LA
/"‘ \ /\A peAK B 74| PEAK 74|
700) f»\/h 700 } \
s J e ienbin bt
46.7] Lt | AE.7WMWMWMMAWWMW~ L
Site :03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RO TOOD 000Kz YW 2000 000Rs 1 WAL Ao TO00 000K VWS008 000Ky SWTALT0
Peak
~
T00) A ave 700
A2 e o 5 s
46.7] =S 46| _,/_.—»’—/MJ |
[ — I R
Site :03CH22-HY Site 03CH22-HY
Condition 1 AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL
ROWELOTD 000Kz VOW.00T0R 1 WA AOEIOD0000KH 2 VoW TR Tt
Avg.

TEL : 886-3-327-0868 Page Number : D17 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450112C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBovim Date: 20240621 e @Bovim) Dates 2024.06.21
1167 r 11671
v
023 033
peAk 74
700 704
I
i | Mt
1671 ot 16Tt o Lot e
23 23
510 7570 E=D 7360 EE 70 7 G0 W00 o0 w0 oo 7i0 30 70 2700
froquency (W) Freauency (WHz)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 2024.06.21 e @BV Dates 2024.06.21
1167 11671
:
\/
933 433
700 / 704
/// AVG_54
:
161 461
p— A T OO R s puisme—————
e
23 23
50 750 EZD 760 70 70 7 G0 W00 0n W0 1600 70 B0z 700 E
Freaquency (Wn) Freauency (WHz)
site £03CH22-HY site o3CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

1+2 Vertical Fundamental

) (@BuVim) Date: 20240621 evel @Buvim)

Date: 2024.06.21

67| ~ 167

/M\ o
933 033

PEAK 74|
700) 700)

b

o] B e bbbt i

“ P VL SO
P 53

Ty 0 o0 T80 a7 oo a0, 00, o0 Tato.io0 20 00, 270w 5000

reduency (i) Freuency (Mie)
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:I000.000KH? VBW:3000.000KHz SWT:Auto
J B Date: 20240621 ot v oates 20240821

67| 167

467] /‘/ 467] |
PRI S S o
233 233
i 7. FZ0 760 P s G0 w0 0n a0 7o @00 706 70 )
Froquency (H:) Froquency (i)
site +03CHZ2-HY site 03CH22-HY
Condition  : AVG_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition AV6_54 3m LE2COAAIBEN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D19 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2024.06.22 ovel (dBuVim) Date: 2024.06.22

116.7] /\ e 16.7]
MK
933 J/m‘,‘ 933 |
o | vesk 7
5 i)
S S AP S L T AV

:03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

TN T e 2 ot A e oz

I
70.0f = 70.0/
% i
- v
F—1——+ e e
W A

Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

e s seey g on e Eeal e oz

Avg.

TEL : 886-3-327-0868 Page Number : D20 of D49
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental
oo R
116.7| S
MM[\WIM "
933 \"MW 1
e .
700 "k, ;
AT
46.7| e
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 @BuVim) Date: 20240622

\\/ ™ avG_eE 54|
N

467]

23
420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500

Froquency (MHz)
Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D21 of D49
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1+2 Vertical Fundamental

1 (4BuVim) Date: 2024.06-22 ovel (dBuVim) Date: 20240622
1167 1167
933 933
{ PEAK 74|
700) ”’wf 700) H
- ettty
SRS o
s e |
23 233
310 2340, 2360, 2360, 2400. 2. 2440, 2460. 2470 000 300, 1500 4700, 1900 2100 2300  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
+03CH22-HY Site 03CH22-HY
Condition +PEAK_BE_74 3m LE2COAAI8EN_230712 VERTICAL Condition :PEAK_74 3m LE2COAAIREN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (4BuVim) Date: 2024.06-22 ovel (dBuVim) Date: 2024.06-22
1167 1617

[

w 0 a i —

23 233
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site :03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition © AV6_54 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D22 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

A @BuVim)

Date: 2024.06.22

QWSS

PEAK_BE 74

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bt
ol o
23
T LT e
froquency ()
ite < 03CHz2-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto
1 aBovim) vate: 2024062
167
f\\ m
033 \
eV Do~
AN A6 Be 54
o] ey
23
T WL T 7
roquency (i)
site < 03CHz2-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D23 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
1+2 Horizontal Fundamental
oo R oo, R
e
! PEAK_BE_74| PEAK_74|
70 ww T . 704
L
i S PO N AP RIS U e L
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
RO TOOD 000Kz YW 2000 000Rs 1 W0 Ao TO00 000K VIS0 000K ¢ WAL
Peak
T
J_J—JJL‘LJ‘A_A’—‘—//
Site :03CH22-HY Site 03CH22-HY
Condition 1 AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
ROWELOTD 000Kz VOW.00T0R 1 WA AOELO0000KH 2 VOO TR WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D24 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Vertical

Fundamental

) (@BuVim)

Date: 20240621

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

et tasavm o 020021
467 %,«\.N.WMNM e -
L s
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RBWI003000kz VOWL3000.000KHz SWT-Auto REWI000000KHz VOW3000000KHz SWT:Auto
m/-/\ 033
adee e s
L
467| \ 67| —
T | T N SR ey
K ey
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D25 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

1+2 Horizontal Fundamental

A (@Buvim) Date: 20240701 el (dBuVim) Date: 2024.07.01

116.7| //\Vv'\j’\ 116.7|

93.3| // \ 93.3|

700 V“v“\ 700) 5

A LU WP S| /h LVJ '\J
bttt sty e Eaian
NIANEUSNERR NS s
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
.

| |
pa |

yEE==—==— | A L e

233 23
310 2540, 2360, 2360, 2400, 220, 2840, 2460 2470 000 300 1500 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MH2)
Site £ 03CH22-HY Site 03CH22-HY
Condition + AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D26 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450112C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

i o 20260701 R p—
o] /‘\Wﬂ o7]
033 / \ a3
N\
\ veak 4]
700 - 709
,
Wi
[ OIS I AU, 1 PO O B B
e e b dded o)
P 9
i E NN S T T T T NS e 8
Heconcy e Heasocy
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
| RBWH000.000KHz VBW:3000.000KHz SWT:Auto REWI000.000KH? VBW:3000.000KHz SWT:Auto
sty e 20240701 ooy one 20240701
,
e e
AN
s
]
1671 167, ot ]
S N L’LMJL.L,[_LJ_‘LJJJL
9 9
i VNSNS ST T e T N e 8
Honcy Heasency )
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2 Horizontal Fundamental

) (@BuVim) Date: 20240701 evel @Buvim)

~
167 NAWNa \ 167
93.3 \ 933
/ N ]
700) 700
el T
R Sttt e
46.7| 46.7) =

Date: 2024.07-01

23
2420 240, 2840, 2850, 2450, 20, 2480, 0. 2500 000 300, 1500 1700, 1900 2100 2300, 2500 2700, 3000
Frequency (MiHz) Frequency (MHz)
site :03CHZ2-HY 03CH22-HY
Condition +PEAK_BE_74 3m LE2C04AI8EN_230712 HORIZONTAL Condition PEAK_74 3m LE2C04A18EN_230712 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 20240701 vel (dBuvim) Date: 2024.07-01
67|

AVG_BE 54

| AVG_54)

~—] IR SR TR e m——
A

Site :03CH22-HY Site. 03CH22-HY

Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D28 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2 Vertical Fundamental

o] \Jp\//“‘wv\ o]
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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ANT 802.11b CH11 2462MHz

1+2 Horizontal Vertical

1 (@BuVim)

Date: 20240622 v (@Buvim) Date 20240621
e 6]
033 023
peak 74 peax 74
100 704
. i A 5
g e T
BT o 07| =
29 239
w00 oo w00 om0 Aoon  feoon 78000 o0 G0 oo fon _ 7aon  roos 16000 1a0o0
Frequency () frequency (MH:)
:03CH22-HY 03CH22-HY
Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D34 of D49



swamonias.  FCC RADIO TEST REPORT Report No. : FR450112C
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2.4GHz 2400~2483.5MHz
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Appendix E. Duty Cycle Plots
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